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Mode: 802.11n
Data Rate: MCS15
Distance of Measurements: 3 Meters
Operating Frequency: 2422MHz
Channel: 3
PASS bl o RBW1MHZ - peak: 2386.16 MHz, 68.99 dBuV/m
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Plot 7-643. Radiated Restricted Lower Band Edge Measurement CDD

Mode: 802.11n
Data Rate: MCS10
Distance of Measurements: 3 Meters
Operating Frequency: 2427MHz
Channel: 4
PASS cii o RBW1MHZ - peak: 2390.00 MHz, 68.86 dBUV/m
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Plot 7-644. Radiated Restricted Lower Band Edge Measurement CDD
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Mode: 802.11n
Data Rate: MCS12
Distance of Measurements: 3 Meters
Operating Frequency: 2427MHz
Channel: 4
PASS P feace GEW: % m:; Peak: 2390.00 MHz, 68.40 dBuV/m
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Plot 7-645. Radiated Restricted Lower Band Edge Measurement CDD

Mode: 802.11n
Data Rate: MCS15
Distance of Measurements: 3 Meters
Operating Frequency: 2427MHz
Channel: 4
PASS vk trace  RBW:1MHZ - peak: 2389.76 MHz, 69.04 dBuV/m
ﬁ;gk%f{geeﬁ %_,063,"53 SWT: 1.0ms Avg: 2389.76 MHz, 49.92 dBuV/m
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Plot 7-646. Radiated Restricted Lower Band Edge Measurement CDD
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Mode: 802.11n
Data Rate: MCS10
Distance of Measurements: 3 Meters
Operating Frequency: 2432MHz
Channel: 5

Field Strength (dBuVv/m)

PASS e o RBW: 1MHz  peak: 2383.16 MHz, 68.86 dBuV/m
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Plot 7-647. Radiated
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Restricted Lower Band Edge Measurement CDD

Mode: 802.11n
Data Rate: MCS12
Distance of Measurements: 3 Meters
Operating Frequency: 2432MHz
Channel: 5

Field Strength (dBuv/m)

PASS peok Tace RBWLIMHZ - peak: 2390.00 MHz, 68.11 dBuV/m
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Plot 7-648. Radiated
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Restricted Lower Band Edge Measurement CDD

FCC ID: BCGA2902
IC: 579C-A2902

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270063-03.BCG

Test Dates:
11/29/2023 - 3/7/2024

EUT Type:
Tablet Device

Page 384 of 430

V 10.6 09/14/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Mode: 802.11n
Data Rate: MCS15
Distance of Measurements: 3 Meters
Operating Frequency: 2432MHz
Channel: 5
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Plot 7-649. Radiated Restricted Lower Band Edge Measurement CDD

Mode: 802.11n
Data Rate: MCS10
Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
Channel: 6
PASS sl o RBWI1MHZ - peak: 2387.84 MHz, 69.23 dBUV/m
g et S SwT: 1.0ms Avg: 2389.64 MHz, 48.30 dBuV/m
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Plot 7-650. Radiated Restricted Lower Band Edge Measurement CDD
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Mode: 802.11n
Data Rate: MCS12
Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
Channel: 6
PASS P feace GEW: % m:; Peak: 2388.80 MHz, 66.78 dBuV/m
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Plot 7-651. Radiated Restricted Lower Band Edge Measurement CDD

Mode: 802.11n
Data Rate: MCS15
Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
Channel: 6
PASS bk trace  RBW:1MHZ  peak: 2389.40 MHz, 69.00 dBuV/m
ﬁ;gk%f{geeﬁ %_,063,"53 SWT: 1.0ms Avg: 2389.04 MHz, 49.17 dBuV/m
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Plot 7-652. Radiated Restricted Lower Band Edge Measurement CDD
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Mode: 802.11n
Data Rate: MCS10
Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
Channel: 6

Field Strength (dBuVv/m)

PASS e o RBW: 1MHz  peak: 2483.61 MHz, 68.24 dBuV/m
Aig. Oifet: 10508 Avg: 2485.11 MHz, 50.20 dBuV/m
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Plot 7-653. Radiated Restricted Upper Band Edge Measurement CDD
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Mode: 802.11n
Data Rate: MCS12
Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
Channel: 6

Field Strength (dBuv/m)
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PASS 5o 55 vores VBW: 3 Mz Peak: 2483.84 MHz, 67.91 dBuV/m

Peak Offset: 10.2dB SWT: 1.0ms AVg: 2484.19 MHZ, 50.21 dBIJV/m

140 -

120 A

80 -

60 1

40 -

B R VRSN

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Plot 7-654. Radiated Restricted Upper Band Edge Measurement CDD

Frequency (MHz)

FCC ID: BCGA2902
IC: 579C-A2902

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270063-03.BCG

Test Dates:

11/29/2023 - 3/7/2024

EUT Type:
Tablet Device

Page 387 of 430

V 10.6 09/14/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Mode: 802.11n
Data Rate: MCS15
Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
Channel: 6
PASS puerage Trace RBW: 1MHZ  Peak: 2484.53 MHz, 67.24 dBuV/m
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Plot 7-655. Radiated Restricted Upper Band Edge Measurement CDD

Mode: 802.11n
Data Rate: MCS10
Distance of Measurements: 3 Meters
Operating Frequency: 2442MHz
Channel: 7
PASS bl o RBWI1MHZ - peak: 2484.07 MHz, 67.36 dBuV/m
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Plot 7-656. Radiated Restricted Upper Band Edge Measurement CDD
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Mode: 802.11n
Data Rate: MCS12
Distance of Measurements: 3 Meters
Operating Frequency: 2442MHz
Channel: 7
PASS peok Tace RBWLIMHZ - Peak: 2484.53 MHz, 67.54 dBuV/m
pug Offset: 11%72‘3,33 SWT: 1.0ms Avg: 2483.96 MHz, 51.03 dBuV/m
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Plot 7-657. Radiated Restricted Upper Band Edge Measurement CDD

Mode: 802.11n
Data Rate: MCS15
Distance of Measurements: 3 Meters
Operating Frequency: 2442MHz
Channel: 7
PASS pesk Trace. © SEW % m:g Peak: 2483.61 MHz, 69.17 dBuV/m
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Plot 7-658. Radiated Restricted Upper Band Edge Measurement CDD
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Mode: 802.11n
Data Rate: MCS10
Distance of Measurements: 3 Meters
Operating Frequency: 2447MHz
Channel: 8
PASS P feace GEW: % m:; Peak: 2484.88 MHz, 67.56 dBuV/m
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Plot 7-659. Radiated Restricted Upper Band Edge Measurement CDD

Mode: 802.11n
Data Rate: MCS12
Distance of Measurements: 3 Meters
Operating Frequency: 2447MHz
Channel: 8
PASS bk trace  RBW:1MHZ  peak: 2483.61 MHz, 67.46 dBuV/m
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Plot 7-660. Radiated Restricted Upper Band Edge Measurement CDD
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Mode: 802.11n
Data Rate: MCS15
Distance of Measurements: 3 Meters
Operating Frequency: 2447MHz
Channel: 8
PASS P feace \F},gw: % m:; Peak: 2484.42 MHz, 68.09 dBuV/m
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Plot 7-661. Radiated Restricted Upper Band Edge Measurement CDD

Mode: 802.11n
Data Rate: MCS10
Distance of Measurements: 3 Meters
Operating Frequency: 2452MHz
Channel: 9
PASS bok Tlace  REBWLIMHZ - peak: 2484.42 MHz, 64.08 dBuV/m
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Plot 7-662. Radiated Restricted Upper Band Edge Measurement CDD
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Mode: 802.11n
Data Rate: MCS12
Distance of Measurements: 3 Meters
Operating Frequency: 2452MHz
Channel: 9
PASS peok Tace RBWLIMHZ - peak: 2484.88 MHz, 66.82 dBuV/m
pug Offset: 11%72‘3,33 SWT: 1.0ms Avg: 2484.19 MHz, 51.29 dBuV/m
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Plot 7-663. Radiated Restricted Upper Band Edge Measurement CDD

Mode: 802.11n
Data Rate: MCS15
Distance of Measurements: 3 Meters
Operating Frequency: 2452MHz
Channel: o]
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Plot 7-664. Radiated Restricted Upper Band Edge Measurement CDD
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Distance of Measurements:
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Field Strength (dBuv/m)
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Plot 7-665. Radiated Restricted Upper Band Edge Measurement CDD
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Plot 7-666. Radiated Restricted Upper Band Edge Measurement CDD
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Mode: 802.11n
Data Rate: MCS15
Distance of Measurements: 3 Meters
Operating Frequency: 2457MHz
Channel: 10
PASS peok Tace RBWLIMHZ - peak: 2483.50 MHz, 69.18 dBuV/m
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Plot 7-667. Radiated Restricted Upper Band Edge Measurement CDD

Mode: 802.11n
Data Rate: MCS10
Distance of Measurements: 3 Meters
Operating Frequency: 2462MHz
Channel: 11
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Plot 7-668. Radiated Restricted Upper Band Edge Measurement CDD
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Mode: 802.11n
Data Rate: MCS12
Distance of Measurements: 3 Meters
Operating Frequency: 2462MHz
Channel: 11
PASS bok Tlace  RBWLIMHZ - peak: 2483.50 MHz, 64.94 dBuV/m
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Plot 7-669. Radiated Restricted Upper Band Edge Measurement CDD
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Plot 7-670. Radiated Restricted Upper Band Edge Measurement CDD
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Plot 7-671. Radiated Restricted Upper Band Edge Measurement CDD
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Plot 7-672. Radiated Restricted Upper Band Edge Measurement CDD
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Plot 7-673. Radiated Restricted Upper Band Edge Measurement CDD
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Plot 7-674. Radiated Restricted Upper Band Edge Measurement CDD
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Plot 7-675. Radiated Restricted Upper Band Edge Measurement CDD
Mode: 802.11n
Data Rate: MCS15
Distance of Measurements: 3 Meters
Operating Frequency: 2472MHz
Channel: 13
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Plot 7-676. Radiated Restricted Upper Band Edge Measurement CDD
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Mode: 802.11ax - SU
Data Rate: MCS2
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Plot 7-677. Radiated Restricted Lower Band Edge Measurement CDD
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Plot 7-678. Radiated Restricted Lower Band Edge Measurement CDD
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